

# Management of ACCF/AHA Stage C Heart Failure

Sasikanth Adigopula, MD, Rey P. Vivo, MD, Eugene C. DePasquale, MD, Ali Nsair, MD, Mario C. Deng, MD, FESC\*

## KEYWORDS

• Heart failure • Stage C • Drug therapy • Surgical treatment

## KEY POINTS

- American College of Cardiology Stage C heart failure (HF) includes those patients with prior or current symptoms of heart failure in the context of an underlying structural heart problem who are primarily managed with medical therapy.
- Although there is guideline-based medical therapy for those who have HF with reduced ejection fraction (HFrEF), therapies in heart failure with preserved ejection fraction (HFpEF) have thus far proven elusive.
- Emerging therapies, such as serelaxin, are currently under investigation and may prove beneficial.
- The role of advanced surgical therapies, such as mechanical circulatory support, in this population is not well defined; further investigation is warranted for these therapies in patients with Stage C HF.

## STAGE C HEART FAILURE

Heart failure (HF) terminology is varied and at times imprecise. Stage C HF, as described by the American College of Cardiology Foundation (ACCF)/American Heart Association (AHA) classification system, includes patients with structural heart disease with prior or current symptoms of HF. The 2 most widely used HF classification schemes are the previously mentioned ACCF/AHA system and the New York Heart Association (NYHA) functional classification. The ACCF/AHA staging system, however, emphasizes the development and progression of disease, whereas the NYHA classes focus on exercise capacity and the symptomatic status of the disease. Both these classifications are complementary, but increasingly the ACCF/AHA staging system is being used more commonly. The ACCF/AHA staging system includes asymptomatic stages (risk factors, structural heart

disease), thereby underscoring the importance of preventive medicine, and reflecting the progressive nature of the HF syndrome. The stages are progressive, as a patient may progress from stage A to stage D, but cannot return to stage A. This is in contrast to the NYHA classification in which response or lack thereof to treatment can alter the functional status of a patient and therefore the NYHA class.

## EDUCATION AND EXERCISE

One of the most important and challenging parts of HF management is educating the patient regarding adherence and compliance with medications, salt restriction, appropriate physical activity, lifestyle modifications, and weight loss. It is critical to educate patients on understanding their disease process, symptoms, fluid changes, and weight fluctuations. Readmission rates were significantly

---

The authors have nothing to disclose.

Mechanical Circulatory Support & Heart Transplantation Program, Ahmanson-UCLA Cardiomyopathy Center, David Geffen School of Medicine, University of California, Los Angeles, 100 UCLA Medical Plaza, Suite 630 East, Los Angeles, CA 90095, USA

\* Corresponding author. Ronald Reagan UCLA Medical Center, David Geffen School of Medicine, University of California, Los Angeles, 100 UCLA Medical Plaza, Suite 630 East, Los Angeles, CA 90095.

E-mail address: [mdeng@mednet.ucla.edu](mailto:mdeng@mednet.ucla.edu)

Cardiol Clin 32 (2014) 73–93

<http://dx.doi.org/10.1016/j.ccl.2013.09.012>

0733-8651/14/\$ – see front matter © 2014 Elsevier Inc. All rights reserved.

lower in patients who were educated in all 6 categories of the HF core measures from the Joint Commission on Accreditation of Healthcare Organizations.<sup>1</sup> Discharge education led to fewer days of hospitalization, lower cost, and lower mortality rates within a 6-month follow-up.<sup>2</sup>

Physical activity must be encouraged in patients with HF, similar to other cardiovascular (CV) diseases (**Table 1**). In those able to participate, regular physical activity and exercise is safe and effective and helps in improving functional status.<sup>3–7</sup> Exercise and rehabilitation improves endothelial function, increases peripheral oxygen extraction, and reduces hospital readmissions. Cardiac rehabilitation can be useful in clinically stable patients with HF to improve functional capacity, exercise duration, health-related quality of life, and mortality.<sup>8,9</sup>

### SODIUM RESTRICTION

Sodium intake is related to hypertension, left ventricular (LV) hypertrophy, and CV disease. Physicians have therefore traditionally recommended dietary sodium restriction in patients with HF for decades. Reduction in dietary sodium reduces fluid retention and risk for hospitalizations.<sup>10,11</sup> The 2013 ACCF/AHA guidelines recommend restricting sodium to 1500 mg/d for patients with stage A and B HF and less than 3000 mg/d for patients with stage C and D HF (see **Table 1**). Some studies have signaled a worsening neurohormonal profile with sodium restriction in HF<sup>12,13</sup>; however, these patients did not receive optimal medical therapy at that time. Further studies are required to evaluate the effects of sodium restriction on

neurohormonal activation and outcomes in optimally treated patients with HF.

### OBESITY AND OBSTRUCTIVE SLEEP APNEA

People with body mass index (BMI) of 30 kg/m<sup>2</sup> or higher are considered obese. The “obesity paradox” is well known in HF, as patients with BMI between 30 and 35 kg/m<sup>2</sup> have lower mortality and hospitalization rates than those with a BMI in the normal range.<sup>14</sup> However, this is not maintained in morbidly obese patients whose BMI is more than 35 kg/m<sup>2</sup>. Advanced HF can lead to higher total energy expenditure that may lead to weight loss, contributing to cardiac cachexia, which has been demonstrated to predict a worse prognosis.<sup>15</sup>

Obesity is a major risk factor for obstructive sleep apnea (OSA). The prevalence of OSA progressively increases as BMI and associated markers (eg, neck circumference, waist-to-hip ratio) increase. Patients with HF and OSA do not routinely present with excessive daytime sleepiness. Hence, clinical judgment is imperative in identifying these patients. Continuous positive airway pressure (CPAP) can be beneficial to increase left ventricular ejection fraction (LVEF) and improve functional status in patients with HF and sleep apnea.<sup>3,16–18</sup> CPAP has been demonstrated to decrease the apnea-hypopnea index, improve nocturnal oxygenation, increase LVEF, lower norepinephrine levels, and increase the distance walked in the 6-minute walk test in those with OSA. These benefits were sustained for up to 2 years.<sup>17</sup>

**Table 1**  
2013 ACCF/AHA recommendations for nonpharmacologic treatment in stage C HF

Non-Pharmacologic Intervention	Class of Recommendation	Level of Evidence
Patients with HF should receive specific education to facilitate HF self-care	I	B
Sodium restriction in patients with symptomatic HF to reduce congestive symptoms	IIa	C
CPAP can be beneficial to increase LVEF and improve functional status in patients with HF and sleep apnea	IIa	B
Exercise training (or regular physical activity) is recommended as safe and effective for patients with HF who are able to participate to improve functional status	I	A
Cardiac rehabilitation can be useful in clinically stable patients with HF to improve functional capacity, exercise duration, HRQOL, and mortality	IIa	B

*Abbreviations:* ACCF, American College of Cardiology Foundation; AHA, American Heart Association; CPAP, continuous positive airway pressure; HF, heart failure; HRQOL, health-related quality of life; LVEF, left ventricular ejection fraction.

## PHARMACOLOGIC THERAPY

Recommendations for stage A and B HF hold true for stage C as well. These include evaluation and treatment of hypertension, lipid disorders, advocating cessation of substance abuse, including smoking, alcohol, and illicit drug usage, obtaining detailed family history to assess for a familial component, assessing sudden cardiac death (SCD) risk and assessment for structural heart disease, left ventricular hypertrophy (LVH), ischemia, and valvular heart disease as clinically indicated.

## ANGIOTENSIN-CONVERTING ENZYME INHIBITORS

Angiotensin-converting enzyme inhibitors (ACE-I) decrease the conversion of angiotensin I to angiotensin II, thereby reducing the maladaptive effects of angiotensin II. Furthermore, there is a decrease in the breakdown of bradykinin, which promotes vasodilatation in the vascular endothelium and promotes natriuresis. Unless contraindicated, ACE inhibitors are recommended in all patients with HF with reduced ejection fraction (HFrEF).<sup>19–21</sup> ACE-Is reduce the risk of death and hospitalization in HFrEF patients (Table 2). ACE-Is are frequently used in conjunction with beta blockers (BB). ACE-Is are beneficial in ischemic and nonischemic cardiomyopathies, as well as in patients with HF with mild, moderate, or severe symptoms.

**Table 2**  
Recommendations for the use of ACE-I

Treatment – Use of ACE-I	Class of Recommendation	Level of Evidence
ACE-I in patients with a history of MI and reduced EF to prevent HF	I	A
ACE-Is should be used in all patients with a reduced EF to prevent HF	I	A
ACE-I in HFrEF with current or prior symptoms	I	A

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; EF, ejection fraction; HF, heart failure; HFrEF, HF with reduced ejection fraction; MI, myocardial infarction.

Data supporting use of ACE inhibitors in HF dates back to more than 25 years ago when the Cooperative North Scandinavian Enalapril Survival Study (CONSENSUS-I) was reported in 1987 (Table 3).<sup>22</sup> In this trial, 253 patients in NYHA class IV HF were randomized to enalapril or placebo with

**Table 3**  
ACE-I trials supporting current guideline recommendations

Study	Aim of Study	Baseline Therapy	Results
CONSENSUS, <sup>22</sup> 1987	Study the effect of enalapril on prognosis of NYHA class IV HF	Diuretics (spironolactone 53%), digitalis (93%), other; Vasodilators except ACE-I (nitrates 46%)	40% reduction in mortality at 6 mo ( $P = .002$ ) 31% reduction in mortality at 1 y ( $P = .001$ )
SOLVD, <sup>20</sup> 1991	Study the effect of enalapril on mortality and hospitalization in patients with chronic HF and LVEF <35%	Diuretics and digoxin	16% reduction in mortality ( $P = .0036$ )
ATLAS, <sup>23</sup> 1999	To compare the efficacy and safety of low and high doses of ACE-I on the risk of death and hospitalization in chronic HF	Diuretics, digoxin, and vasodilators	High-dose ACE-I group: • 8% lower risk of all-cause mortality ( $P = .128$ ) • 12% lower risk of death or hospitalization ( $P = .002$ ) • 24% fewer hospitalizations for HF ( $P = .002$ )

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; HF, heart failure; LVEF, left ventricular ejection fraction; NYHA, New York Heart Association.

a 40% reduction in mortality demonstrated in the enalapril cohort. A 10-year follow-up to this study revealed a sustained 30% risk reduction in the enalapril group and a higher mortality among patients not receiving open ACE-I therapy.<sup>24</sup>

The SOLVD (Studies Of Left Ventricular Dysfunction) study randomized 2569 patients with symptomatic NYHA class II to III HF and ejection fraction of 35% or less to either placebo or enalapril. The predominant etiology was ischemic cardiomyopathy (72%). There was a 16% reduction in mortality demonstrated in the enalapril cohort.<sup>20</sup> In addition, the 12-year follow-up to the SOLVD study showed that enalapril extended median survival by 9.4 months in the combined SOLVD prevention and treatment trial.<sup>25</sup>

There are no significant differences among available ACE inhibitors in their effects on symptoms or survival.<sup>21</sup> Initial treatment usually begins with a low-dose ACE-I that is gradually uptitrated to goal doses used in clinical trials (Table 4).<sup>20</sup> If the target dose cannot be tolerated, then the maximum tolerable dose should be used for treatment. Serum potassium and creatinine should be assessed within 1 to 2 weeks of initiation of therapy and periodically thereafter.

Overall, ACE-Is are well tolerated. Adverse effects of ACE-Is are related to angiotensin suppression and kinin potentiation. ACE inhibitors are contraindicated in those who have experienced life-threatening adverse reactions (ie, angioedema) during previous medication exposure or if they are pregnant or plan to become pregnant. ACE inhibitors must also be avoided or used with extreme caution in patients with markedly increased serum creatinine (>3 mg/dL), bilateral renal artery stenosis, elevated levels of serum potassium (>5.0 mEq/L), and hypotension (systolic blood pressure <80 mm Hg). Other adverse effects include cough in up to 20% of the patients, rash and taste disturbances.

## ANGIOTENSIN RECEPTOR BLOCKERS

Angiotensin II production continues in the presence of ACE inhibition, driven through alternative

enzyme pathways. Angiotensin receptor blockers (ARBs) act by blocking the binding of angiotensin II to the AT1 receptor. ARBs are now considered an alternative to ACE-I as first-line drugs in patients with HFrEF. These agents are especially useful in patients who are ACE-I intolerant, as it does not lead to kinin production. Although the incidence of cough and angioedema are much lower compared with ACE-I, they have to be used cautiously, as these can be life-threatening as well.<sup>26</sup> As with ACE-I therapy, ARBs must be started at a low dose and uptitrated toward doses used in clinical trials (Table 5). The side effects of ARBs are from suppression of angiotensin stimulation. It is prudent to check renal function and potassium every week for the first 2 weeks and monthly thereafter.

ARBs have also been demonstrated to reduce mortality and morbidity in those who are already on an ACE inhibitor and a BB and do not have an indication for or are intolerant of an aldosterone antagonist in those who are persistently symptomatic (Table 6).<sup>27</sup> When used in such a combination it is especially important to closely monitor for renal function, potassium, and hypotension. It should be emphasized that this combination is not recommended routinely and only in those who remain symptomatic despite the approaches discussed. It is not recommended to combine ACE-I, ARB, and aldosterone antagonist therapy.

The ARBs studied in clinical trials (Candesartan [CHARM], Valsartan [Val-HeFT, VALIANT], and Losartan [HEAAL]) have all shown significant reduction in mortality and readmissions in patients with HF. The first major trial evaluating the use of ARBs in HF was the Val-HeFT study. Valsartan was added to ACE-I, BB, digoxin, and diuretic therapies to evaluate the long-term effects of adding ARBs to standard HF therapy. In this trial, valsartan significantly reduced the combined end point of mortality and morbidity as well as improved clinical signs and symptoms in patients with HF compared with placebo. This difference was predominantly driven by a 24% reduction in the rate of HF hospitalizations, without a clear benefit for mortality

**Table 4**  
Recommendations for appropriate doses of ACEIs

Drug	Initial Dose	Maximum Dose	Clinical Trials	Mean Dose Achieved
Lisinopril	2.5–5.0 mg qD	20–40 mg qD	ATLAS	32.5–35 mg/d
Captopril	6.25 mg TID	50 mg TID	ELITE	122.7 mg/d
Enalapril	2.5 mg BID	10–20 mg BID	SOLVD	16.6 mg/d

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; BID, twice a day; qD, every day; TID, 3 times a day.

**Table 5**  
Recommendations for appropriate doses of ARBs

Drug	Initial Dose	Maximum Dose	Clinical Trial	Mean Dose Achieved
Losartan	25–50 mg qD	50–150 mg qD	HEAAL	129 mg/d
Valsartan	20–40 mg BID	160 mg BID	Val-HeFT	254 mg/d
Candesartan	4–8 mg qD	32 mg qD	CHARM	24 mg/d

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* ARB, angiotensin receptor blocker; BID, twice a day; qD, every day.

alone (Table 7). However, the post hoc observation of adverse effects on mortality and morbidity in the subgroup receiving combined valsartan, an ACE inhibitor, and a  $\beta$ -blocker raised concern about the potential safety of this specific combination.<sup>25</sup> Hence, regular use of an ACE inhibitor, ARB, and aldosterone antagonist combination is not recommended and is potentially harmful for patients with HFrEF.<sup>3</sup>

The CHARM trial (Candesartan in Heart Failure Assessment of Reduction in Mortality and morbidity) was a complementary parallel trial with CHARM-Alternative (2028 patients) investigating use of ARBs in patients who were ACE-I intolerant, and CHARM-Added (2548 patients) investigating use of ARBs in patients who were already on ACE-I.<sup>28</sup> NYHA II-IV patients with HF with LVEF of 40% or lower were randomized to candesartan or placebo. The primary end point was a composite of CV death or hospital admission for HF. The study revealed an absolute reduction of 7 major events per 100 patients treated in CHARM-Alternative and an absolute reduction of 4.4 major events per 100 patients treated in CHARM-Added.<sup>29</sup> However, the investigators concluded that because of

adverse effects, especially with concomitant use of ACE-I therapy, routine monitoring of blood pressure, serum creatinine, and serum potassium is warranted.<sup>32</sup>

Other trials, including Evaluation of Losartan in the Elderly (ELITE II),<sup>33</sup> Optimal Trial in Myocardial Infarction with the Angiotensin II Antagonist Losartan (OPTIMAAL),<sup>34</sup> and Valsartan in Acute Myocardial Infarction (VALIANT),<sup>30</sup> which have assessed ARBs in comparison with ACE-Is for treatment of HF have shown no clear benefit of one pharmacologic agent over the other for mortality in patients with HFrEF.

### ALDOSTERONE ANTAGONISTS

Despite the inhibition of the ACE with ACE-I therapy, there is evidence of increased plasma levels of aldosterone. Aldosterone has pleiotropic effects, resulting in increased sodium retention, constriction of systemic arterioles, stimulation of cytokine production, inflammatory-cell adhesion, activation of macrophages, and stimulation of growth of fibroblasts and the synthesis of type I and III fibrillar collagens involved in scar formation.<sup>35</sup>

**Table 6**  
Current recommendations for the use of ARBs

Treatment – Use of ARB	Class of Recommendation	Level of Evidence
ARB in patients with a history of MI and reduced EF to prevent HF	I	A
ARBs are recommended in patients with HFrEF with current or prior symptoms who are ACE-I intolerant	I	A
ARBs are reasonable to reduce morbidity and mortality as alternatives to ACE-Is as first-line therapy for patients with HFrEF, especially for patients already taking ARBs for other indications	IIa	A
Addition of an ARB may be considered in persistently symptomatic patients with HFrEF who are already being treated with an ACE-I and a BB in whom an aldosterone antagonist is not indicated or tolerated	IIa	B

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; ARB, angiotensin receptor blocker; BB, beta blocker; EF, ejection fraction; HF, heart failure; HFrEF, HF with reduced ejection fraction; MI, myocardial infarction.

**Table 7**  
**ARB trials supporting current guideline recommendations**

Study	Aim of Study	Baseline Therapy	Results
CHARM Alternative, <sup>28</sup> 2003	To study the effect of ARBs in symptomatic HF with LVEF <40% and not taking an ACE-I (intolerant)	Diuretics BB 55% Spironolactone 24% Digoxin 46%	Absolute reduction of 7 major events per 100 patients treated NNT 14 patients to prevent 1 CV death or hospitalization HR: 0.77 (95% CI: 0.67–0.89); P = .0004
CHARM ADDED, <sup>29</sup> 2003	To investigate if ARB + ACE-I in patients with CHF and LVEF <40% improve clinical outcomes	BB 55% Digoxin 59% Spironolactone 17%	Absolute reduction of 4.4 major events per 100 patients treated NNT of 23 to prevent first event of CV death or CHF hospitalization RR: 0.85 (95% CI: 0.75–0.96); P = .011
VALIANT, <sup>30</sup> 2003	Compare the effect of an ARB, ACE-I, and the combination of the 2 on mortality in patients with LV systolic dysfunction (LVEF <35%)	BBs ASA	1-y mortality in the 3 groups: Valsartan 12.5% Captopril 13.2% Combination 12.3%
Val-HeFT, <sup>25</sup> 2001	Evaluate long-term effects of adding ARB to standard therapy for HF (NYHA II–IV with LVEF <40%)	Diuretics Digoxin 67% BB 35% ACE-I 93%	Mortality similar for the 2 treatment groups. For the combined end point of mortality and morbidity: RR: 0.87, 97.5% (CI, 0.77–0.97) P = .009
HEAAL, <sup>31</sup> 2009	To study the effects of high-dose vs low-dose losartan on clinical outcomes in patients with HF (NYHA class II–IV, LVEF <40%)	Diuretics (77%), BBs (72%), ARBs (38%)	635 patients in high-dose (150 mg) group vs 665 in 50-mg group died (HR: 0.94, 95% CI: 0.84–1.04, P = .24) 450 patients in high-dose vs 503 patients in low-dose group admitted for HF (0.87, 0.76–0.98, P = .025)

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; ARB, angiotensin receptor blocker; ASA, aspirin; BB, beta blocker; CHF, chronic heart failure; CI, confidence interval; CV, cardiovascular; HF, heart failure; HFrEF, HF with reduced ejection fraction; HR, hazard ratio; LVEF, left ventricular ejection fraction; MI, myocardial infarction; NNT, number needed to treat; NYHA, New York Heart Association; RR, relative risk.

Aldosterone receptor antagonists are recommended in patients with NYHA class II–IV and who have an LVEF of 35% or less, unless contraindicated, to reduce morbidity and mortality (Table 8).<sup>3</sup> In the landmark RALES (Randomized Aldactone Evaluation Study) trial, 1663 NYHA class III–IV patients with severe HF and LVEF of 35% or less who were being treated with an ACE-I, a loop diuretic, and in most cases digoxin, were randomly assigned to receive spironolactone

daily (25 mg) or placebo. After a mean follow-up period of 24 months, there was a 46% mortality rate in the placebo group compared with a reduced mortality rate of 35% in the spironolactone group.<sup>36</sup> Reduced risk of SCD and HF hospitalizations were also demonstrated.

Eplerenone has been shown to reduce all-cause deaths, CV deaths, or HF hospitalizations in a wider range of patients with HFrEF.<sup>37</sup> The Eplerenone Post-Acute Myocardial Infarction Heart

**Table 8**  
Current recommendations for the use of aldosterone antagonists

Treatment – Use of MRAs	Class of Recommendation	Level of Evidence
MRAs are recommended in patients with NYHA class II–IV and who have LVEF $\leq$ 35%	I	A
MRA in post-MI patients who have LVEF $\leq$ 40% who develop symptoms of HF or who have a history of diabetes mellitus	I	B

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* HF, heart failure; LVEF, left ventricular ejection fraction; MI, myocardial infarction; MRA, mineralocorticoid receptor antagonists; NYHA, New York Heart Association.

Failure Efficacy and Survival Study (EPHESUS) trial demonstrated that eplerenone significantly reduced mortality in patients with HF or diabetes mellitus with LVEF of 40% or less after myocardial infarction (MI).<sup>38</sup> More recently, the Eplerenone in Mild Patients Hospitalization and Survival Study in Heart Failure (EMPHASIS-HF) trial studied eplerenone in patients with HF with LVEF of 30% or less (or 30%–35% if QRS duration  $\geq$ 130 ms) with milder NYHA class II symptoms. In this population, aldosterone antagonism was also associated with improved survival (Table 9).<sup>37</sup>

Mineralocorticoid receptor antagonists (MRAs) cannot be used in patients with serum creatinine more than 2.5 mg/dL in men or more than 2.0 mg/dL in women (or estimated glomerular filtration rate  $<$ 30 mL/min/1.73 m<sup>2</sup>), and/or potassium more than 5.0 mEq/L.<sup>39,40</sup> Careful monitoring of potassium, renal function, and diuretic dosing should be performed at initiation and closely followed thereafter to minimize risk of hyperkalemia and renal insufficiency.<sup>36,37</sup> In RALES, there was increased incidence (10%) of gynecomastia or breast pain with use of spironolactone (nonselective antagonist). The incidence of these adverse events was less than 1% in EPHESUS (Eplerenone Post-Acute Myocardial Infarction Heart Failure Efficacy and Survival Study) and EMPHASIS-HF without any difference in adverse events between eplerenone and placebo.<sup>39,40</sup>

The initial dose for spironolactone is 12.5 to 25.0 mg daily, and for eplerenone is 25.0 mg/d,

increasing to 50.0 mg daily. Every-other-day dosing can be used if there is any concern about hyperkalemia and renal insufficiency. Potassium levels and renal function should be checked within 2 to 3 days and again at 7 days after initiation of an aldosterone receptor antagonist.<sup>3</sup> Serial labs to monitor renal function and potassium must be performed at least monthly for the first 3 months and every 3 months thereafter.

### $\beta$ -ADRENERGIC BLOCKADE

BBs are recommended in all patients with HFrEF (Table 10). Unlike ACE-Is, there is no class effect with BBs.<sup>3</sup> The 3 BBs that have been demonstrated to be effective in clinical trials are metoprolol succinate, carvedilol, and bisoprolol (Table 11). The current ACC guidelines recommend prompt initiation of BBs as well as initiation during ACE-I optimization in hemodynamically stable patients. BBs can be safely started in patients hospitalized for HF who are not on intravenous inotropes.<sup>41</sup> The addition of a BB produces greater symptom improvement and mortality risk reduction than ACE inhibition even when reaching target doses demonstrated in clinical trials.<sup>23,42</sup> The Carvedilol and ACE-inhibitor Remodeling Mild Heart Failure Evaluation (CARMEN) study revealed that combination of BB and ACE-I therapy is superior to ACE-I alone for left ventricular (LV) remodeling as assessed by LV end-systolic volume index on transthoracic echo.<sup>43</sup>

**Table 9**  
Recommendations for appropriate doses of aldosterone antagonists

Drug	Initial Dose	Maximum Dose	Clinical Trial	Mean Dose Achieved
Spironolactone	12.5–25 mg qD	25 mg qD-BID	RALES	26 mg/d
Eplerenone	25 mg qD	50 mg qD	EPHESUS	42.6 mg/d

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* BID, twice a day; qD, every day.

**Table 10**  
Current recommendations for the use of BBs

Treatment – Use of BBs	Class of Recommendation	Level of Evidence
BB in patients with a history of MI and reduced EF to prevent HF	I	B
BBs should be used in all patients with a reduced EF to prevent HF	I	C
Use of 1 of the 3 BBs (Bisoprolol, Carvedilol, and Sustained-release metoprolol succinate) is recommended for all patients with current or prior symptoms of HFrEF	I	A

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* BB, beta blocker; EF, ejection fraction; HF, heart failure; HFrEF, HF with reduced ejection fraction; HR, hazard ratio; MI, myocardial infarction.

The Metoprolol CR/XL Randomized Intervention Trial in Congestive Heart Failure (MERIT-HF) study group investigated whether metoprolol succinate, which selectively blocks beta-1 receptors, in addition to standard therapy (ACEI and diuretics) would lower mortality in patients with decreased LVEF and HF symptoms. The study randomized approximately 2000 NYHA class II–IV patients with chronic HF and with LVEF of 40% or less to either metoprolol succinate or placebo. All-cause mortality, sudden death, and death from worsening HF were lower in the metoprolol group.<sup>44</sup>

The CIBIS (Cardiac Insufficiency Bisoprolol Study) study group investigated the efficacy of bisoprolol, a beta-1 selective adrenergic receptor blocker, in decreasing all-cause mortality in chronic HF in a multicenter trial in Europe. In this trial, 2647 NYHA III–IV patients with LVEF of 35% or less receiving standard therapy (diuretics and ACE-Is) were randomized to bisoprolol or placebo. CIBIS-II was stopped early because bisoprolol showed a significant mortality benefit. Treatment effects were independent of the severity or cause of HF. The investigators concluded that BB therapy had survival benefit in stable patients with HF.<sup>45</sup>

The Carvedilol Prospective Randomized Cumulative Survival (COPERNICUS) trial demonstrated the beneficial effects of carvedilol, which blocks alpha-1, beta-1, and beta-2 receptors,

on mortality in NYHA class IV patients with chronic HF. All subgroups including those with the most advanced HF showed the same beneficial effect on mortality.<sup>46</sup>

The Carvedilol or Metoprolol European Trial (COMET) demonstrated a significant survival benefit for carvedilol over metoprolol tartrate in patients with mild-to-severe chronic HF.<sup>47</sup> However, target dosing of metoprolol tartrate (50 mg twice daily) and carvedilol (25 mg twice daily) is not equivalent, with the carvedilol dose reached being substantially higher.<sup>48</sup> Further, shorter-acting metoprolol tartrate was used in this trial rather than longer-acting metoprolol succinate (Table 12).

In the US Carvedilol Heart Failure Study, 1094 patients with chronic HF were randomly assigned to receive either placebo or the BB carvedilol; background therapy with digoxin, diuretics, and an ACE-I remained constant.<sup>49</sup> At the end of 6 months, the overall mortality rate was 7.8% in the placebo group and 3.2% in the carvedilol group; the reduction in risk attributable to carvedilol was 65% (95% confidence interval;  $P < .001$ ). This finding led the Data and Safety Monitoring Board to recommend termination of the study before its scheduled completion. In addition, as compared with placebo, carvedilol therapy was accompanied by a 27% reduction in the risk of hospitalization for CV causes (19.6% vs 14.1%,  $P < .036$ ).

**Table 11**  
Recommendations for appropriate doses of BBs

Drug	Initial Dose	Maximum Dose	Clinical Trial	Mean Dose Achieved
Metoprolol succinate	12.25 mg qD	200 mg qD	MERIT-HF	159 mg/d
Carvedilol	3.125 mg BID	50 mg BID	CAPRICORN	37 mg/d
Bisoprolol	1.25 mg qD	10 mg qD	CIBIS-II	8.6 mg/d

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* BB, beta blocker; BID, twice a day; qD, every day.



**Table 12**  
**BB trials supporting current guideline recommendations**

Study	Aim of Study	Baseline Therapy	Results
MERIT HF, <sup>44</sup> 1999	To investigate whether Metoprolol XL lowered mortality in patients with NYHA II–IV and LVEF <40%	Diuretics + ACE-I [Amiodarone NOT allowed]	All-cause mortality was 11.0% in the placebo group vs 7.2% in the Metoprolol Group ( $P = .00009$ )
CIBIS II, <sup>45</sup> 1999	To assess the efficacy of bisoprolol in decreasing all-cause mortality in chronic HF (NYHA class III or IV with EF <35%)	Diuretics + ACE-I (amiodarone allowed 16%)	Annualized mortality was 13.2% in the placebo group vs 8.8% in the Bisoprolol group HR: 0.66 (95% CI 0.54–0.81) $P < .0001$
COPERNICUS, <sup>46</sup> 2002	To study if Carvedilol is beneficial in patients with NYHA class IV and LVEF <25%	Diuretics + ACE-I (or ARB) (Amiodarone allowed 18%)	All-cause mortality was 18.5% in placebo group and 11.4% in Carvedilol group ( $P = .0014$ )
CAPRICORN, <sup>49</sup> 2001	To investigate the long-term efficacy of carvedilol on patients with LV dysfunction post-acute MI already treated with ACE-I	ACE-I 98% Aspirin 86%	All-cause mortality was 15.0% in the placebo group vs 12% in the Carvedilol Group ( $P = .03$ )
US CARVEDILOL, <sup>50</sup> 1996	To investigate the effect of BB on survival of patients with chronic heart failure	Digoxin + Loop Diuretic + ACE-I 90%	All-cause mortality was 7.8% in the placebo group vs 3.2% in the Carvedilol Group ( $P < .001$ )

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; ARB, angiotensin receptor blocker; BB, beta blocker; CI, confidence interval; EF, ejection fraction; HF, heart failure; HR, hazard ratio; LVEF, left ventricular ejection fraction; MI, myocardial infarction; NYHA, New York Heart Association.

The Carvedilol Post-Infarct Survival Control in LV Dysfunction (CAPRICORN) study enrolled 1959 patients with a proven acute MI and a LVEF of 40% or less that were randomly assigned 6.25 mg carvedilol or placebo<sup>50</sup>; 98% of these patients were receiving an ACE-I and 86% were receiving aspirin. Carvedilol was progressively increased to a maximum of 25 mg twice daily during the next 6 weeks, and patients were followed until the requisite number of primary end points had occurred. The primary end point was all-cause mortality or hospital admission for CV problems. Analysis was by intention to treat. All-cause mortality was lower in the carvedilol group than in the placebo group (12% vs 15%,  $P = .03$ ). CV mortality, nonfatal MIs, and all-cause mortality or nonfatal MI were also lower on carvedilol than on placebo. The reduction in all-cause mortality was additional to the effects of ACE inhibitors, which was prescribed in 98% of patients.

BBs should be initiated at low doses and titrated up as tolerated by the patient to target doses used

in clinical trials.<sup>42</sup> While uptitrating the dose, patients must be monitored for adverse effects that can include bradycardia, heart block, hypotension, fluid retention and worsening HF, fatigue and worsening of depression, and reactive airway disease. If there is evidence of fluid overload, BB must be used in conjunction with diuretics.<sup>51,52</sup> BBs have been demonstrated to reduce mortality and risk of hospitalization in HF,<sup>23,42–45</sup> as well as reduce the risks of disease progression, clinical deterioration, and sudden death.<sup>53–55</sup> Withdrawing BBs abruptly should be avoided, as it could lead to worsening of HF.<sup>56</sup> For these reasons, we recommend that adverse effects be closely monitored and dose reduction be pursued first before permanently and abruptly withdrawing BB therapy.

## DIURETICS

Diuretics inhibit the reabsorption of sodium or chloride at specific sites in the renal tubules. Loop diuretics act in the thick ascending limb

of the loop of Henle, whereas thiazide-type diuretics act in the distal tubule and connecting segments. Potassium-sparing diuretics act in the aldosterone-sensitive principal cells in the cortical collecting tubule.

Fluid retention may be present in patients who have dyspnea, an increase in weight from baseline of more than 2 kg in fewer than 3 days, raised jugular venous pressure, crepitations on chest auscultation, hepatomegaly, or signs of peripheral edema. Diuretics are used to increase urinary sodium excretion and decrease physical signs of fluid retention in patients with HF (Table 13).<sup>57,58</sup> Although diuretics have not been shown to change mortality or morbidity, they have been shown to improve symptoms and exercise tolerance in patients with HF.<sup>59,60</sup>

Most patients with HF are initially treated with loop diuretics because of their potency. However, in hypertensive HF with mild congestion, thiazide diuretics are preferred, as they present a more persistent effect on blood pressure. Potassium-sparing diuretics may be helpful in people with hypokalemia and in conjunction with loop diuretics (Table 14).

Diuretic therapy is commonly initiated with low doses, and the dose is increased until urine output increases and weight decreases, generally by 1 to 2 lb daily. Lower doses may result in fluid retention, whereas higher doses can lead to volume contraction, which may lead to hypotension, renal insufficiency, and electrolyte abnormalities. Electrolyte abnormalities need to be monitored closely, as hypokalemia and hypomagnesemia can predispose patients to serious cardiac arrhythmias.<sup>61</sup> Other rare side effects are loop diuretic-induced ototoxicity and hypersensitivity reactions, as they are sulfonamides.

Furosemide has a bioavailability of only about 50% with substantial interpatient and inpatient variability (10%–100%).<sup>62,63</sup> As a result, there may be a greater response to oral torsemide or

**Table 13**  
Current recommendations for the use of diuretics

Treatment – Use of Diuretics	Class of Recommendation	Level of Evidence
Diuretics for fluid retention in HFrEF	I	C

Recommendations summarized from current literature and data referenced in this article; see reference list.

Abbreviation: HFrEF, heart failure with reduced ejection fraction.

**Table 14**  
Recommendations for appropriate doses of diuretics

Drug	Initial Dose	Maximum Dose
<b>Loop diuretics</b>		
Furosemide	20–40 mg qD/BID	600 mg
Bumetanide	0.5–1 mg qD/BID	10 mg
Torsemide	10–20 mg qD	200 mg
<b>Thiazide diuretics</b>		
Chlorthiazide	250–500 mg BID	1000 mg
Chlorthalidone	12.5–25 mg qD	100 mg
Hydrochlorothiazide	25 mg qD/BID	200 mg
Indapamide	2.5 mg qD	5 mg
Metolazone	2.5 mg qD	20 mg
<b>Potassium-sparing diuretics</b>		
Amiloride	5 mg qD	20 mg
Spirolactone	12.5–25 mg qD	50 mg
Triamterene	50–75 mg BID	200 mg
Eplerenone	25 qD	50 qD

Recommendations summarized from current literature and data referenced in this article; see reference list.

Abbreviations: BID, twice a day; qD, every day.

bumetanide, which are more predictably absorbed.<sup>53,54,64</sup> In advanced stages, bowel edema and hypoperfusion may further delay absorption and delivery,<sup>63</sup> and, therefore, increasing doses may be required to achieve an appropriate effect. Diuretic resistance can usually be overcome by parenteral administration,<sup>55</sup> the use of 2 or more diuretics in combination (eg, furosemide and metolazone),<sup>65</sup> or the addition of drugs that increase renal blood flow (eg, positive inotropic agents).

## ORAL VASODILATORS

Hydralazine produces arterial vasodilation and systemic vascular resistance reduction by increasing intracellular cyclic guanosine monophosphate and promoting smooth muscle relaxation. Nitrates are transformed in smooth muscle cells into nitric oxide and subsequently vasodilation. The Vasodilator-Heart Failure Trial (V-HeFT) study randomized

HFrEF patients who were on digoxin and diuretic to receive additional therapy with placebo, prazosin, or combination of isosorbide dinitrate-hydralazine (ISDN-HYD). It showed reduced mortality in the ISDN-HYD cohort compared with placebo at 2 years.<sup>66</sup> In a subsequent study, the V-HeFT II trial randomized 804 patients to either ISDN-HYD or enalapril on background therapy of digoxin and diuretics. This study showed that enalapril resulted in significantly improved survival compared with ISDN-HYD in patients with HF.

In addition, the Hy-C trial demonstrated that captopril produced more favorable effects on survival in comparison with vasodilators.<sup>67</sup> A post hoc retrospective analysis of these vasodilator trials demonstrated particular efficacy of isosorbide dinitrate and hydralazine in the African American population.<sup>68</sup> This was subsequently validated in the A-Heft trial. This trial randomized African Americans with advanced HF, who were receiving standard therapy (including BBs and ACEIs), to ISDN-HYD or placebo. This study demonstrated that the addition of fixed-dose isosorbide dinitrate and hydralazine enhanced survival and decreased hospitalizations.<sup>69</sup>

Combination therapy with hydralazine and nitrates is recommended for patients with contraindications to ACE-Is or ARBs (angioedema, persistent hyperkalemia, acute kidney injury), as well as in African American patients with HF who remain symptomatic (NYHA functional class III–IV) despite optimal medical therapy (Table 15).<sup>3</sup>

Adverse effects of these vasodilators may include headache, dizziness, and gastrointestinal complaints.<sup>66</sup> Hypotension can be a major limitation to the use of vasodilator therapy in the elderly. However, nitrates are useful when a reduction of preload is necessary when diuretic use can be limited, such as in renal failure.<sup>70</sup>

## DIGOXIN

Digoxin is a positive inotropic agent. Digoxin also attenuates carotid sinus baroreceptors and has sympatho-inhibitory effects that lead to a decrease in norepinephrine, renin, and possibly aldosterone levels.<sup>71,72</sup> In the only randomized controlled trial of digoxin therapy (DIG trial), patients with HF (LVEF<45%) were randomized to receive digoxin or placebo and were followed for 37 months; approximately 30% of these patients were older than 70 years. There was no difference in the primary end point of mortality from any cause with digoxin compared with placebo, but fewer patients were hospitalized for worsening HF when treated with digoxin as compared with placebo (relative risk [RR] 0.72; 95% confidence interval [CI] 0.66–0.79,  $P<.001$ ).<sup>73</sup>

A Cochrane systematic review of 13 studies showed that digoxin reduced the combined end point of death and hospital admission in those with both HF with reduced ejection fraction and HF with preserved ejection fraction. However, most of these studies were conducted in patients who were not taking a BB.<sup>74,75</sup> Other placebo-controlled trials have shown that treatment with digoxin for 1 to 3 months can improve symptoms, health-related quality of life, and exercise tolerance in patients with mild to moderate HF (Table 16).<sup>76–79</sup> In HFrEF patients who are symptomatic despite optimal therapy with neurohormonal antagonists, digoxin may be added for symptomatic relief. In patients with atrial fibrillation, BBs are usually more effective when added to digoxin in controlling the ventricular response, particularly during exercise.<sup>80,81</sup>

The dosage of digoxin should be adjusted to obtain serum levels between 0.6 and 1.2 ng/mL. A post hoc analysis found that patients with HF with LVEF less than 45% with serum digoxin

**Table 15**  
Current recommendations for the use of oral vasodilators

Treatment: Use of Oral Vasodilators	Class of Recommendation	Level of Evidence
The combination of hydralazine and isosorbide dinitrate in African Americans with NYHA class III–IV HFrEF receiving optimal therapy with ACE-I and BB	I	A
The combination of hydralazine and isosorbide dinitrate in patients with current or prior symptomatic HFrEF who cannot be given an ACE-I or ARB because of drug intolerance, hypotension, or renal insufficiency	IIa	B

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; ARB, angiotensin receptor blocker; BB, beta blocker; HFrEF, HF with reduced ejection fraction; NYHA, New York Heart Association.

**Table 16**  
Current recommendations for the use of digoxin

Treatment: Use of Digoxin	Class of Recommendation	Level of Evidence
Digoxin can be beneficial in patients with HFrEF, unless contraindicated, to decrease hospitalizations for HF	IIa	B

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* HF, heart failure; HFrEF, HF with reduced ejection fraction.

concentrations of 0.5 to 0.8 ng/mL had a 6% reduced mortality compared with those who had concentrations of 0.8 to 1.1 ng/mL. Thus, serum digoxin concentrations and targeting lower concentrations seem to be the critical point of digoxin therapy, especially in elderly and lean patients in whom adverse effects, such as increased volume of distribution, renal insufficiency, and hypokalemia, are frequent. Other common side effects include cardiac arrhythmias (heart block, ectopic and re-entrant cardiac rhythms), gastrointestinal symptoms (eg, anorexia, nausea, and vomiting), and neurologic complaints (eg, visual disturbances, disorientation, and confusion). Although toxicity is commonly associated with high serum digoxin levels (>2 ng/mL), it may occur with lower levels, especially if there is concomitant hypokalemia, hypomagnesemia, or hypothyroidism.<sup>82,83</sup>

## HF WITH PRESERVED EJECTION FRACTION

HF with preserved ejection fraction (HFpEF) is a clinical syndrome encompassing symptoms and signs of HF together with a normal LVEF. The prevalence of HFpEF increases with age (15%, 33%, and 50% at ages 50, 50–70, and 70 years, respectively).<sup>84</sup> Despite improved understanding of the pathophysiology of HFpEF, specific pharmacologic treatment has thus far proven disappointing. Management for HFpEF is currently directed at symptoms, especially comorbidities, and risk factors that may worsen CV disease (such as treatment of hypertension, ventricular rate in atrial fibrillation) as trials for HFpEF have generally been disappointing with various therapies.<sup>85</sup> For example, atrial fibrillation with rapid ventricular rate may worsen HF symptoms in this population by leading to shortened diastolic filling time and the loss of atrial contribution to LV diastolic filling.

In those patients with HFpEF and hypertension, the major therapeutic goal is the improvement of diastolic function by controlling blood pressure and regression of left ventricular hypertrophy. Improved blood pressure control reduces hospitalization for HF.<sup>86</sup> It also leads to decreased CV events and mortality.<sup>87</sup> In the hypertensive population, ACE inhibitors and/or ARBs may be used. Coronary artery disease (CAD) is also common in patients with HFpEF<sup>88</sup>; however, there are no studies examining the impact of revascularization on symptoms or outcomes in this population. It is reasonable to consider revascularization in symptomatic HFpEF patients for whom ischemia appears to be contributing to HF symptoms (Table 17).

The CHARM-Preserved trial,<sup>89</sup> which enrolled 3023 patients with NYHA class II to IV HF and

**Table 17**  
Current recommendations for treatment of stage C HF with preserved EF

Heart Failure with Preserved Ejection Fraction	Class of Recommendation	Level of Evidence
Systolic and diastolic blood pressure to be controlled	I	B
Diuretics for symptomatic relief from volume overload	I	C
Use BB, ACE-I, ARBs in patients with HTN	IIa	C
Coronary revascularization is reasonable in patients with CAD in whom symptoms (angina) or demonstrable myocardial ischemia is judged to be having an adverse effect on symptomatic HFpEF despite optimized medical therapy	IIa	C
Consider use of ARBs to decrease hospitalizations	IIb	B

Recommendations summarized from current literature and data referenced in this article; see reference list.

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; ARB, angiotensin receptor blocker; BB, beta blocker; CAD, coronary artery disease; HFpEF, HF with preserved ejection fraction; HTN, hypertension.

LVEF greater than 40%, demonstrated that candesartan was not significantly associated with mortality or morbidity reduction in patients with HFpEF (CV-related death or hospitalization for HF: hazard ratio [HR] = 0.86; 95% CI, 0.74–1.00). In this trial, diastolic function was not strictly defined and patients with ejection fraction greater than 40% were included. This could have allowed inclusion of patients who had systolic HF but had improved their ejection fraction by use of ACE inhibitors and BBs.

The I-PRESERVE study examined the effects of irbesartan in patients with HFpEF. This study had a more specific definition of HFpEF than CHARM-Preserved. Patients were included if LVEF was greater than 45% and there was corroborative objective evidence of HF or a cardiac substrate for diastolic dysfunction. After a mean follow-up duration of 49.5 months, the primary event rates of death from any cause or hospitalization for a CV cause in the irbesartan and placebo groups were similar (HR = 0.95; 95% CI 0.86–1.05).<sup>90</sup> The PEP-CHF (Perindopril in Elderly People with Chronic Heart failure) trial evaluated the effects of perindopril in 850 elderly patients with HFpEF. Unfortunately, perindopril was not associated with improved primary outcomes in a subgroup of patients with HFpEF.<sup>91</sup> See **Box 1** for the ABC strategy to achieve success with drug therapy in patients with stage C HF.

## DEVICE THERAPY

### ***Implantable Cardioverter-Defibrillator***

Despite optimal medical therapy, patients with HF with reduced ejection fraction (HFrEF) carry a residual increased risk for SCD due to tachyarrhythmias. Evidence supporting the current guideline recommendations for implantable cardioverter-defibrillator (ICD) therapy is summarized in **Table 18**. Additionally, separate topics on arrhythmias and heart failure, and sudden cardiac death and heart failure are discussed in this series.

#### ***Primary prevention***

According to the 2013 ACCF/AHA guidelines for the management of HF, there are 2 Class I indications for ICD therapy in the context of primary prevention<sup>3</sup>:

1. In patients with nonischemic or ischemic heart cardiomyopathy 40 or more days post-MI with LVEF of 35% or less and NYHA class II or III symptoms on optimal medical therapy, who have expected survival for more than 1 year (Level of Evidence: A)
2. In patients 40 or more days post-MI with LVEF of 30% or less and NYHA class I symptoms on

#### **Box 1**

#### **The ABC strategy to achieve success with drug therapy in patients with Stage C HF**

- A: ACE-I/ARB: in all patients with HF unless contraindicated.
- B: BB: use as early as possible in patients with HFrEF.
- C: Compliance with medications, sodium restriction, and follow-up visits must be reinforced.
- D: Dosage: Start low; go slow, try to achieve target doses used in clinical trials.
- E: Education: Educate patient, family, and caretakers.
- F: Fluid status to be carefully assessed at every visit.
- G: Guidelines-based therapy to be followed.
- H: Hydralazine and...
  - I: Isosorbide dinitrate as combination in African Americans with HF.
  - J: Judicious use while combining any of the following: ACE-I, ARB, MRA, diuretics.
- K: K1 Mg1 BUN, Cr to be closely monitored.
- L: Loop diuretics (first line) and other diuretics in appropriate doses to maintain euvolemia.
- M: MRAs can also be used in NYHA Class II.
- N: Nonsteroidal anti-inflammatory drugs to be avoided in HF.

*Abbreviations:* ACE-I, angiotensin-converting enzyme inhibitor; ARB, angiotensin receptor blocker; BB, beta blocker; BUN, blood urea nitrogen; Cr, creatinine; HF, heart failure; HFrEF, HF with reduced ejection fraction; MRA, mineralocorticoid receptor antagonists; NYHA, New York Heart Association.

optimal medical therapy, who have expected survival for more than 1 year (Level of Evidence: B)

#### ***Secondary prevention***

There are several Class I indications for ICD therapy in the setting of secondary prevention for survivors of SCD and individuals with previously documented ventricular arrhythmias, based on the 2008 ACC/AHA/Heart Rhythm Society device-based therapy guidelines<sup>100</sup>:

1. In patients who are survivors of cardiac arrest due to ventricular fibrillation (VF) or hemodynamically unstable sustained ventricular tachycardia (VT) after exclusion of any completely reversible cause (Level of Evidence: A)
2. In patients with structural heart disease and spontaneous sustained VT (Level of Evidence: B)

**Table 18**  
ICD trials supporting current guideline recommendations

Study (Year, Reference)	Patient Population	Primary End Point/Findings
<b>Primary prevention</b>		
MADIT, <sup>92</sup> 1996	196 pxs, prior MI, NSVT, or inducible VT/VF EF $\leq$ 35% ICD vs medical therapy	All-cause mortality: ICD associated with a 54% risk reduction during mean follow up of 27 mo ( $P = .009$ )
MUSTT, <sup>93</sup> 1999	704 pxs, CAD/MI, NSVT, or inducible VT EF $\leq$ 40% EP-guided therapy (ICD or anti-arrhythmic drugs) vs none	Cardiac arrest or arrhythmic death: EP-guided therapy (largely due to ICDs) associated with 27% risk reduction during median follow-up of 39 mo ( $P = .04$ )
MADIT-II, <sup>94</sup> 2002	1232 pxs, prior MI EF $\leq$ 30% ICD vs medical therapy	All-cause mortality: ICD associated with a 31% risk reduction during mean follow-up of 2 y ( $P = .016$ )
DINAMIT, <sup>95</sup> 2004	674 pxs, 6–40 d post-MI EF $\leq$ 35%, impaired cardiac autonomic function ICD vs medical therapy	All-cause mortality: HR for ICD: 1.08 ( $P = .66$ )
SCD-HeFT, <sup>96</sup> 2005	2521 pxs, CAD and DCM EF $\leq$ 35%, NYHA II–III ICD vs amiodarone vs medical therapy	All-cause mortality: ICD associated with a 23% risk reduction during median follow-up of 46 mo ( $P = .007$ )
<b>Secondary prevention</b>		
AVID, <sup>97</sup> 1997	1016 pxs, survivors of VF or sustained VT, EF $\leq$ 40% CAD 81%; mean EF 32% $\pm$ 13% ICD vs anti-arrhythmic drugs	Overall survival: 89.3% vs 82.3% (1 y) 81.6% vs 74.7% (2 y) 75.4% vs 64.1% (3 y) ( $P < .02$ )
CIDS, <sup>98</sup> 2000	659 pxs, resuscitated VF or VT or with unmonitored syncope 77% prior MI, mean EF = 34% $\pm$ 14% ICD vs amiodarone	All-cause mortality: ICD reduced risk from 10.2%/y to 8.3%/y (19.7% RRR) ( $P = .142$ )
CASH, <sup>99</sup> 2000	288 pxs, survivors of SCD 73% CAD, mean EF = 46% $\pm$ 18% ICD vs amiodarone vs metoprolol	All-cause mortality: ICD associated with a 23% risk reduction during 9 y of follow-up ( $P = .081$ )

*Abbreviations:* CAD, coronary artery disease; DCM, dilated cardiomyopathy; EF, ejection fraction; EP, electrophysiology; HR, hazard ratio; ICD, implantable cardioverter-defibrillator; MI, myocardial infarction; NSVT, non-sustained ventricular tachycardia; NYHA, New York Heart Association; pxs, provexis; RRR, relative risk reduction; SCD, sudden cardiac death; VF, ventricular fibrillation; VT, ventricular tachycardia.

- In patients with syncope of undetermined origin with hemodynamically significant sustained VT or VF during electrophysiological study (EPS) (Level of Evidence: B)
- In patients with nonsustained VT due to prior MI, LVEF of 40% or less, and inducible VF or sustained VT at EPS (Level of Evidence: B).

### **Cardiac Resynchronization Therapy**

Progressive LV dysfunction may result in ventricular electromechanical discoordination or LV dyssynchrony, which constitutes the rationale for cardiac resynchronization therapy (CRT). In

addition to improving systolic function, functional mitral regurgitation, exercise capacity, and hospitalization rates, CRT has been shown to prolong survival. Current guidelines support Class I recommendations for CRT in patients with LVEF of 35% or less, sinus rhythm, left bundle-branch block (LBBB), QRS duration of 150 ms or more, and NYHA class II, III, or ambulatory IV symptoms on optimal medical therapy (Level of Evidence: A for NYHA class III/IV; Level of Evidence: B for NYHA class II). Class IIa recommendations are applicable in similar patients with non-LBBB pattern with QRS duration of 150 ms or more, LBBB and QRS 120–149 ms, or atrial fibrillation requiring

near 100% ventricular pacing. Trial data supporting these guidelines for CRT are summarized in [Table 19](#).

## SURGICAL INTERVENTIONS

### Coronary Artery Bypass Graft Surgery

The goals of coronary artery bypass graft (CABG) surgery in ischemic cardiomyopathy are to increase survival and improve symptoms. In addition to the severity of LV systolic dysfunction and

CAD, the presence of angina and myocardial viability need to be considered before revascularization. Contemporary guidelines designate a Class I recommendation for CABG for patients with HF with angina and left main stenosis (>50%) or left main equivalent (LMEQ) disease (ie,  $\geq 70\%$  stenosis in the proximal left anterior descending [LAD] and proximal left circumflex coronary arteries) and who are on optimal medical therapy (Level of Evidence: C).<sup>3,108</sup> Data from the Coronary Artery Surgery Study (CASS) Registry

**Table 19**  
CRT trials supporting current guideline recommendations

Study (Year, Reference)	Patient Population	Primary End Point/Findings
NYHA Class III-IV		
MUSTIC, <sup>101</sup> 2001	58 pxs, EF $\leq 35\%$ , QRS $>150$ ms, SR, NYHA III CRT-P vs no pacing	6-min walk distance: 22% improved during 6 mo of follow-up ( $P < .001$ )
MIRACLE, <sup>102</sup> 2002	453 pxs, EF $< 35\%$ , QRS $>130$ ms, SR, NYHA III-IV CRT vs medical therapy	6-min walk distance improved: +39 vs +10 m ( $P = .005$ ); functional class improved ( $P < .001$ ); quality of life improved: $-18.0$ vs $-9.0$ points ( $P = .001$ )
COMPANION, <sup>103</sup> 2004	1520 pxs, EF $< 35\%$ , QRS $>120$ ms, SR, NYHA III-IV CRT-P vs CRT-D vs medical therapy	Time to death from or hospitalization for any cause: decreased in the CRT-P group (HR 0.81, $P = .014$ ) and in the CRT-D (HR 0.80, $P = .01$ ) compared with medical therapy alone over 15 mo
CARE-HF, <sup>104</sup> 2005	814 pxs, EF $< 35\%$ , QRS $>120$ ms, SR, NYHA III-IV CRT-P vs medical therapy	Time to death from any cause or an unplanned hospitalization for a major CV event: reached by 39% in the CRT group vs 55% in the control group (HR, 0.63; $P < .001$ ) for a mean follow-up of 29 mo
NYHA Class I-II		
REVERSE, <sup>105</sup> 2008	610 pxs, EF $\leq 40\%$ , QRS $\geq 120$ ms, NYHA I-II CRT-D vs no CRT	HF clinical composite response: 16% worsened in the CRT vs 21% in the no CRT group over 12 mo; $P = .10$
MADIT-CRT II, <sup>106</sup> 2009	1820 pxs, EF $\leq 30\%$ , QRS $\geq 130$ ms, NYHA I-II CRT-D vs ICD	HF event or death: 17.2% in CRT-D vs 25.3% in ICD only; 34% risk reduction (HR in the CRT-D group: 0.66) in 28 mo; $P = .001$
RAFT, <sup>107</sup> 2010	1798 pxs, EF $\leq 30\%$ , QRS $\geq 120$ ms/ $\geq 200$ ms paced, NYHA II-III CRT-D vs ICD	HF hospitalization or death: 33.2% in CRT-D vs 40.3% in ICD only; 25% risk reduction (HR in CRT-D: 0.75) over 40 mo; $P < .001$ ; when confined to NYHA II patients only, there was 27% reduction in the primary end point; $P = .001$

**Abbreviations:** CRT, cardiac resynchronization therapy; CRT-D, CRT-defibrillator; CRT-P, CRT-pacing; CV, cardiovascular; EF, ejection fraction; HF, heart failure; HR, hazard ratio; ICD, implantable cardioverter-defibrillator; NYHA, New York Heart Association; SR, sinus rhythm.

revealed that among patients with LMEQ disease, the median survival was 13.1 years and 6.2 years in the CABG surgery and medical therapy groups, respectively ( $P < .0001$ ).<sup>109</sup> However, CABG surgery did not prolong median survival in the subset of patients with normal LVEF.

Class IIa indications are endorsed for CABG in 2 groups: (1) to improve survival in patients with LVEF of 35% to 50% and significant ( $\geq 70\%$  diameter stenosis) multivessel CAD or proximal LAD stenosis when viability is present (Level of Evidence: B), and (2) to improve morbidity and CV mortality for patients with LVEF less than 35%, HF, and significant CAD (Level of Evidence: B). (3) Although older studies have shown lower mortality in patients with mild to moderate LV systolic dysfunction who are treated surgically than medically,<sup>110,111</sup> survival benefit from CABG is less compelling in those with much lower LVEF. The Surgical Treatment for Ischemic Heart Failure (STICH) trial randomized patients with LVEF of 35% or less and surgically amenable CAD to medical therapy plus CABG or medical therapy alone.<sup>112</sup> Over a follow-up of 56 months, there was no significant difference in the primary outcome of all-cause death in the comparison groups (HR with CABG, 0.86; 95% CI 0.72–1.04;  $P = .12$ ). CABG was superior to medical therapy for the secondary outcomes of CV death, and of death from any cause or CV hospitalization. A substudy of the STICH trial evaluated whether myocardial viability, assessed by single-photon-emission computed tomography, dobutamine echocardiography, or both, could identify patients with greater survival benefit from CABG.<sup>113</sup> The presence of viable myocardium was associated with a greater likelihood of survival in this population (HR for death in patients with viability, 0.64; 95% CI 0.48–0.86;  $P = .003$ ), but this association was not significant after adjustment for other baseline variables ( $P = .21$ ).

### **Mitral Valve Repair**

In patients with HF with severe LV systolic dysfunction and significant functional mitral regurgitation (MR), mitral valve repair (MVR), either surgically or percutaneously, has been associated with improved ventricular mechanics and patient morbidity but has not shown any survival benefit superior to medical therapy. Among 73 patients with LVEF higher than 30% and moderate MR who were randomized to receive CABG plus MVR or CABG alone, 1-year mortality was similar in both groups (9% vs 5%, respectively;  $P = .66$ ).<sup>114</sup> Combined MVR and CABG resulted in better LV reverse remodeling, B-type natriuretic peptide

levels, and functional capacity compared with CABG alone. In reference to the impact of a percutaneously implanted MV clip on patient outcomes, the Endovascular Valve Edge-to-Edge Repair Study (EVEREST) II trial investigated 279 patients with at least moderately severe MR (mean LVEF 61%) who were randomized to undergo either percutaneous or conventional MVR.<sup>115,116</sup> The primary efficacy end point (freedom from death and from surgery for MV dysfunction at 12 months) was reached in 55% in the percutaneous group and 73% in the surgery group ( $P = .007$ ). Major adverse events at 30 days occurred in 15% and 48% in the percutaneous and surgery groups, respectively ( $P < .001$ ). An observational study on patients with end-stage HF and severe LV systolic dysfunction reported that at 6 months, percutaneous MVR significantly improved B-type natriuretic peptide levels, LVEF and volumes, NYHA functional class, and 6-minute walk test.<sup>117</sup>

### **Ventricular Reconstruction**

Surgical reverse remodeling or LV reconstruction is a Class IIb indication for carefully selected patients with LV systolic dysfunction and specific conditions, including intractable HF and ventricular arrhythmias (Level of Evidence: B).<sup>3</sup> In post-anterior MI patients with HF with LVEF of 35% or lower, data have shown that surgical ventricular restoration is associated with improved LV systolic function and geometry, and NYHA functional class but is not associated with a significant reduction in death and CV hospitalizations.<sup>117,118</sup>

### **SUMMARY**

ACC Stage C HF includes those patients with prior or current symptoms of HF in the context of an underlying structural heart problem who are primarily managed with medical therapy. Although there is guideline-based medical therapy for those with HFrEF, therapies in HFpEF have thus far proven elusive. Emerging therapies, such as serelaxin, are currently under investigation and may prove beneficial. The role of advanced surgical therapies, such as mechanical circulatory support, in this population is not well defined. Further investigation is warranted for these therapies in patients with stage C HF.

### **REFERENCES**

1. VanSuch M, Naessens JM, Stroebel RJ, et al. Effect of discharge instructions on readmission of hospitalised patients with heart failure: do all of the Joint Commission on Accreditation of Healthcare



- Organizations heart failure core measures reflect better care? *Qual Saf Health Care* 2006;15:414–7.
2. Koelling TM, Johnson ML, Cody RJ, et al. Discharge education improves clinical outcomes in patients with chronic heart failure. *Circulation* 2005;111:179–85.
  3. Yancy CW, Jessup M, Bozkurt B, et al. 2013 ACCF/AHA guideline for the management of heart failure: a report of the American College of Cardiology Foundation/American Heart Association task force on practice guidelines. *J Am Coll Cardiol* 2013;62(16):e147–239.
  4. Davies EJ, Moxham TT, Rees KK, et al. Exercise training for systolic heart failure: Cochrane systematic review and meta-analysis. *Eur J Heart Fail* 2010;12:706–15.
  5. McKelvie RS. Exercise training in patients with heart failure: clinical outcomes, safety, and indications. *Heart Fail Rev* 2008;13:3–11.
  6. O'Connor CM, Whellan DJ, Lee KL, et al. Efficacy and safety of exercise training in patients with chronic heart failure: HF-ACTION randomized controlled trial. *JAMA* 2009;301:1439–50.
  7. Piña IL, Apstein CS, Balady GJ, et al. Exercise and heart failure: a statement from the American Heart Association Committee on exercise, rehabilitation, and prevention. *Circulation* 2003;107:1210–25.
  8. Smart NN, Marwick TH. Exercise training for patients with heart failure: a systematic review of factors that improve mortality and morbidity. *Am J Med* 2004;116:14.
  9. Piepoli MF, Davos CC, Francis DP, et al. Exercise training meta-analysis of trials in patients with chronic heart failure (ExTraMATCH). *BMJ* 2004;328:189.
  10. Arcand JJ, Ivanov JJ, Sasson AA, et al. A high-sodium diet is associated with acute decompensated heart failure in ambulatory heart failure patients: a prospective follow-up study. Audio, Transactions of the IRE Professional Group on. *Am J Clin Nutr* 2011;93:332–7.
  11. Damgaard MM, Norsk PP, Gustafsson FF, et al. Hemodynamic and neuroendocrine responses to changes in sodium intake in compensated heart failure. *Am J Physiol Regul Integr Comp Physiol* 2006;290:R1294–301.
  12. Volpe MM, Tritto CC, DeLuca NN, et al. Abnormalities of sodium handling and of cardiovascular adaptations during high salt diet in patients with mild heart failure. *Circulation* 1993;88:1620–7.
  13. He FJ, MacGregor GA. Effect of longer-term modest salt reduction on blood pressure. *Cochrane Database Syst Rev* 2004;(3):CD004937.
  14. Kenchaiah S, Evans JC, Levy D, et al. Obesity and the risk of heart failure. *N Engl J Med* 2002;347:305–13.
  15. Anker SD, Ponikowski P, Varney S, et al. Wasting as independent risk factor for mortality in chronic heart failure. *Lancet* 1997;349:4.
  16. Arzt M, Floras JS, Logan AG, et al. Suppression of central sleep apnea by continuous positive airway pressure and transplant-free survival in heart failure: a post hoc analysis of the Canadian continuous positive airway pressure for patients with central sleep apnea and heart failure trial (CAN-PAP). *Circulation* 2007;115:3173–80.
  17. Bradley TD, Logan AG, Kimoff RJ, et al. Continuous positive airway pressure for central sleep apnea and heart failure. *N Engl J Med* 2005;353:2025–33.
  18. Kaneko Y, Floras JS, Usui K, et al. Cardiovascular effects of continuous positive airway pressure in patients with heart failure and obstructive sleep apnea. *N Engl J Med* 2003;348:1233–41.
  19. Effects of enalapril on mortality in severe congestive heart failure. Results of the Cooperative North Scandinavian Enalapril Survival Study (CONSENSUS). The CONSENSUS Trial Study Group. *N Engl J Med* 1987;316:1429–35.
  20. Effect of enalapril on survival in patients with reduced left ventricular ejection fractions and congestive heart failure. The SOLVD Investigators. *N Engl J Med* 1991;325:293–302.
  21. Garg RR, Yusuf SS. Overview of randomized trials of angiotensin-converting enzyme inhibitors on mortality and morbidity in patients with heart failure. Collaborative Group on ACE Inhibitor Trials. *JAMA* 1995;273:1450–6.
  22. Swedberg KK, Kjeksus JJ. Effects of enalapril on mortality in severe congestive heart failure: results of the Cooperative North Scandinavian Enalapril Survival Study (CONSENSUS). *Am J Cardiol* 1988;62:60A–6A.
  23. Packer M, Poole-Wilson PA, Armstrong PW, et al. Comparative effects of low and high doses of the angiotensin-converting enzyme inhibitor, lisinopril, on morbidity and mortality in chronic heart failure. ATLAS Study Group. *Circulation* 1999;100:2312–8.
  24. Swedberg KK, Kjeksus JJ, Snapinn SS. Long-term survival in severe heart failure in patients treated with enalapril; ten year follow-up of CONSENSUS I. *Eur Heart J* 1999;20:4.
  25. Cohn JN, Tognoni GG. A randomized trial of the angiotensin-receptor blocker valsartan in chronic heart failure. *N Engl J Med* 2001;345:1667–75.
  26. Cicardi MM, Zingale LC, Bergamaschini LL, et al. Angioedema associated with angiotensin-converting enzyme inhibitor use: outcome after switching to a different treatment. *Arch Intern Med* 2004;164:910–3.
  27. Velazquez EJ, Pfeffer MA, McMurray JV, et al. VALsartan In Acute myocardial infarction (VALIANT) trial: baseline characteristics in context. *Eur J Heart Fail* 2003;5:537–44.

28. Granger CB, McMurray JJ, Yusuf S, et al, CHARM Investigators and Committees. Effects of candesartan in patients with chronic heart failure and reduced left-ventricular systolic function intolerant to angiotensin-converting-enzyme inhibitors: the CHARM-Alternative trial. *Lancet* 2003;362(9386): 772–6.
29. McMurray JJ, Ostergren J, Swedberg K, et al, CHARM Investigators and Committees. Effects of candesartan in patients with chronic heart failure and reduced left-ventricular systolic function taking angiotensin-converting-enzyme inhibitors: the CHARM-Added trial. *Lancet* 2003;362(9386): 767–71.
30. Pfeffer MA, McMurray JJ, Velazquez EJ, et al. Val-sartan, captopril, or both in myocardial infarction complicated by heart failure, left ventricular dysfunction, or both. *N Engl J Med* 2003;349: 1893–906.
31. Konstam MA, Neaton JD, Dickstein K, et al, HEAAL Investigators. Effects of high-dose versus low-dose losartan on clinical outcomes in patients with heart failure (HEAAL study): a randomised, double-blind trial. *Lancet* 2009;374(9704):1840–8. [http://dx.doi.org/10.1016/S0140-6736\(09\)61913-9](http://dx.doi.org/10.1016/S0140-6736(09)61913-9).
32. Young JB, Dunlap ME, Pfeffer MA, et al. Mortality and morbidity reduction with Candesartan in patients with chronic heart failure and left ventricular systolic dysfunction: results of the CHARM low-left ventricular ejection fraction trials. *Circulation* 2004;110:2618–26.
33. Pitt BB, Poole-Wilson PA, Segal RR, et al. Effect of losartan compared with captopril on mortality in patients with symptomatic heart failure: randomised trial—the Losartan Heart Failure Survival Study ELITE II. *Lancet* 2000;355:1582–7.
34. Dickstein K, Kjekshus J, Group OSCOTOS. Effects of losartan and captopril on mortality and morbidity in high-risk patients after acute myocardial infarction: the OPTIMAAL randomised trial. *Lancet* 2002;360:9.
35. Weber KT. Aldosterone in congestive heart failure. *N Engl J Med* 2001;345:1689–97.
36. Pitt BB, Zannad FF, Remme WJ, et al. The effect of spironolactone on morbidity and mortality in patients with severe heart failure. Randomized Aldactone Evaluation Study Investigators. *N Engl J Med* 1999;341:709–17.
37. Zannad FF, McMurray JJ, Krum HH, et al. Eplerenone in patients with systolic heart failure and mild symptoms. *N Engl J Med* 2011;364:11–21.
38. Pitt B, Remme W, Zannad F, et al. Eplerenone, a selective aldosterone blocker, in patients with left ventricular dysfunction after myocardial infarction. *N Engl J Med* 2003;348:1309–21.
39. Juurlink DN, Mamdani MM, Lee DS, et al. Rates of hyperkalemia after publication of the randomized aldactone evaluation study. *N Engl J Med* 2004; 351:543–51.
40. Bozkurt BB, Agoston II, Knowlton AA. Complications of inappropriate use of spironolactone in heart failure: when an old medicine spirals out of new guidelines. *J Am Coll Cardiol* 2003;41: 211–4.
41. Gattis WA, O'Connor CM, Gallup DS, et al. Predisch-charge initiation of carvedilol in patients hospitalized for decompensated heart failure—results of the initiation management predisch-charge: process for assessment of carvedilol therapy in heart failure (IMPACT-HF) trial. *J Am Coll Cardiol* 2004;43:8.
42. Clinical outcome with enalapril in symptomatic chronic heart failure; a dose comparison. The NETWORK Investigators. *Eur Heart J* 1998;19: 481–9.
43. Remme WJ, Riegger GG, Hildebrandt PP, et al. The benefits of early combination treatment of carvedilol and an ACE-inhibitor in mild heart failure and left ventricular systolic dysfunction. The carvedilol and ACE-inhibitor remodelling mild heart failure evaluation trial (CARMEN). *Cardiovasc Drugs Ther* 2004; 18:57–66.
44. Effect of metoprolol CR/XL in chronic heart failure: Metoprolol CR/XL Randomised Intervention Trial in Congestive Heart Failure (MERIT-HF). *Lancet* 1999;353:7.
45. The cardiac insufficiency bisoprolol study II (CIBIS-II): a randomised trial. *Lancet* 1999;353:9–13.
46. Packer M, Coats AJ, Fowler MB, et al. Effect of carvedilol on survival in severe chronic heart failure. *N Engl J Med* 2001;344:1651–8.
47. Poole-Wilson PA, Swedberg K, Cleland JG, et al. Comparison of carvedilol and metoprolol on clinical outcomes in patients with chronic heart failure in the Carvedilol or Metoprolol European Trial (COMET): randomised controlled trial. *Lancet* 2003;362:7–13.
48. Hjalmarson A, Waagstein F. COMET: a proposed mechanism of action to explain the results and concerns about dose. *Lancet* 2003;362:1077–8.
49. Dargie HJ. Effect of carvedilol on outcome after myocardial infarction in patients with left-ventricular dysfunction: the CAPRICORN randomised trial; the CAPRICORN Investigators. *Lancet* 2001;357(9266):1385–90.
50. Packer M, Bristow MR, Cohn JN, et al. The effect of carvedilol on morbidity and mortality in patients with chronic heart failure. US Carvedilol Heart Failure Study Group. *N Engl J Med* 1996;334(21): 1349–55.
51. Epstein SE, Braunwald E. The effect of beta adrenergic blockade on patterns of urinary sodium excretion. Studies in normal subjects and in patients with heart disease. *Ann Intern Med* 1966; 65:20–7.

52. Weil JV, Chidsey CA. Plasma volume expansion resulting from interference with adrenergic function in normal man. *Circulation* 1968;37:54–61.
53. Müller KK, Gamba GG, Jaquet FF, et al. Torasemide vs. furosemide in primary care patients with chronic heart failure NYHA II to IV—efficacy and quality of life. *Eur J Heart Fail* 2003;5:793–801.
54. Wargo KA, Banta WM. A comprehensive review of the loop diuretics: should furosemide be first line? *Ann Pharmacother* 2009;43:1836–47.
55. Dormans TP, van Meyel JJ, Gerlag PG, et al. Diuretic efficacy of high dose furosemide in severe heart failure: bolus injection versus continuous infusion. *J Am Coll Cardiol* 1996;28:376–82.
56. Waagstein FF, Caidahl KK, Wallentin II, et al. Long-term beta-blockade in dilated cardiomyopathy. Effects of short- and long-term metoprolol treatment followed by withdrawal and readministration of metoprolol. *Circulation* 1989;80:551–63.
57. Patterson JH, Adams KF, Applefeld MM, et al. Oral torsemide in patients with chronic congestive heart failure: effects on body weight, edema, and electrolyte excretion. Torsemide Investigators Group. *Pharmacotherapy* 1994;14:514–21.
58. Sherman LG, Liang CS, Baumgardner SS, et al. Pirtanide, a potent diuretic with potassium-sparing properties, for the treatment of congestive heart failure. *Clin Pharmacol Ther* 1986;40:587–94.
59. Wilson JR, Reichel NN, Dunkman WB, et al. Effect of diuresis on the performance of the failing left ventricle in man. *Am J Med* 1981;70:234–9.
60. Richardson A, Bayliss J, Scriven AJ, et al. Double-blind comparison of captopril alone against frusemide plus amiloride in mild heart failure. *Lancet* 1987;2:709–11.
61. Steiness EE, Olesen KH. Cardiac arrhythmias induced by hypokalaemia and potassium loss during maintenance digoxin therapy. *Heart* 1976;38:167–72.
62. Brater DC. Diuretic therapy. *N Engl J Med* 1998;339:387–95.
63. Vargo DL, Kramer WG, Black PK, et al. Bioavailability, pharmacokinetics, and pharmacodynamics of torsemide and furosemide in patients with congestive heart failure. *Clin Pharmacol Ther* 1995;57:601–9.
64. Murray MD, Deer MM, Ferguson JA, et al. Open-label randomized trial of torsemide compared with furosemide therapy for patients with heart failure. *Am J Med* 2001;111:513–20.
65. Sica DA, Gehr TW. Diuretic combinations in refractory oedema states: pharmacokinetic-pharmacodynamic relationships. *Clin Pharmacokin* 1996;30:229–49.
66. Cohn JN, Archibald DG, Ziesche SS, et al. Effect of vasodilator therapy on mortality in chronic congestive heart failure. Results of a Veterans Administration Cooperative Study. *N Engl J Med* 1986;314:1547–52.
67. Fonarow GC, Chelimsky-Fallick CC, Stevenson LW, et al. Effect of direct vasodilation with hydralazine versus angiotensin-converting enzyme inhibition with captopril on mortality in advanced heart failure: the Hy-C trial. *J Am Coll Cardiol* 1992;19:842–50.
68. Carson PP, Ziesche SS, Johnson GG, et al. Racial differences in response to therapy for heart failure: analysis of the vasodilator-heart failure trials. Vasodilator-Heart Failure Trial Study Group. *J Card Fail* 1999;5:178–87.
69. Taylor AL, Ziesche SS, Yancy CC, et al. Combination of isosorbide dinitrate and hydralazine in blacks with heart failure. *N Engl J Med* 2004;351:2049–57.
70. McMurray JJ, Adamopoulos SS, Anker SD, et al. ESC guidelines for the diagnosis and treatment of acute and chronic heart failure 2012: the task force for the diagnosis and treatment of acute and chronic heart failure 2012 of the European Society of Cardiology. Developed in collaboration with the Heart Failure Association (HFA) of the ESC. *Eur J Heart Fail* 2012;14:803–69.
71. Gheorghide MM, Ferguson DD. Digoxin. A neurohormonal modulator in heart failure? *Circulation* 1991;84:2181–6.
72. Gheorghide M, Adams KF, Colucci WS. Digoxin in the management of cardiovascular disorders. *Circulation* 2004;109:2959–64.
73. The effect of digoxin on mortality and morbidity in patients with heart failure. The Digitalis Investigation Group. *N Engl J Med* 1997;336:525–33.
74. Meyer P, White M, Mujib M, et al. Digoxin and reduction of heart failure hospitalization in chronic systolic and diastolic heart failure. *Am J Cardiol* 2008;102:6.
75. Hood WB, Dans AL, Guyatt GH, et al. Digitalis for treatment of congestive heart failure in patients in sinus rhythm. *Cochrane Database Syst Rev* 2004;(2):CD002901.
76. Comparative effects of therapy with captopril and digoxin in patients with mild to moderate heart failure. The Captopril-Digoxin Multicenter Research Group. *JAMA* 1988;259:539–44.
77. Lee DC, Johnson RA, Bingham JB, et al. Heart failure in outpatients: a randomized trial of digoxin versus placebo. *CORD Conference Proceedings*. *N Engl J Med* 1982;306:699–705.
78. Guyatt GH, Sullivan MJ, Fallen EL, et al. A controlled trial of digoxin in congestive heart failure. *Am J Cardiol* 1988;61:371–5.
79. DiBianco R, Shabetai R, Kostuk W, et al. A comparison of oral milrinone, digoxin, and their combination in the treatment of patients with chronic heart failure. *CORD Conference Proceedings*. *N Engl J Med* 1989;320:677–83.

80. Matsuda MM, Matsuda YY, Yamagishi TT, et al. Effects of digoxin, propranolol, and verapamil on exercise in patients with chronic isolated atrial fibrillation. *Cardiovasc Res* 1991;25:453–7.
81. David DD, Segni ED, Klein HO, et al. Inefficacy of digitalis in the control of heart rate in patients with chronic atrial fibrillation: beneficial effect of an added beta adrenergic blocking agent. *Am J Cardiol* 1979;44:1378–82.
82. Fogelman AM, La Mont JT, Finkelstein S, et al. Fallibility of plasma-digoxin in differentiating toxic from non-toxic patients. *Lancet* 1971;2:727–9.
83. Ingelfinger JA, Goldman P. The serum digitalis concentration—does it diagnose digitalis toxicity? *N Engl J Med* 1976;294:867–70.
84. McDonald K. Diastolic heart failure in the elderly: underlying mechanisms and clinical relevance. *Int J Cardiol* 2008;125:6.
85. Edelmann FF, Wachter RR, Schmidt AG, et al. Effect of spironolactone on diastolic function and exercise capacity in patients with heart failure with preserved ejection fraction: the Aldo-DHF randomized controlled trial. *JAMA* 2013;309:781–91.
86. Piller LB, Baraniuk SS, Simpson LM, et al. Long-term follow-up of participants with heart failure in the antihypertensive and lipid-lowering treatment to prevent heart attack trial (ALLHAT). *Circulation* 2011;124:1811–8.
87. Beckett NS, Peters R, Fletcher AE, et al. Treatment of hypertension in patients 80 years of age or older. *N Engl J Med* 2008;358:1887–98.
88. Abraham WT, Adams KF, Fonarow GC, et al. In-hospital mortality in patients with acute decompensated heart failure requiring intravenous vasoactive medications: an analysis from the Acute Decompensated Heart Failure National Registry (ADHERE). *J Am Coll Cardiol* 2005;46:57–64.
89. Yusuf S, Pfeffer MA, Swedberg K, et al. Effects of candesartan in patients with chronic heart failure and preserved left-ventricular ejection fraction: the CHARM-Preserved Trial. *Lancet* 2003;362:777–81.
90. Massie BM, Carson PE, McMurray JJ, et al. Irbesartan in patients with heart failure and preserved ejection fraction. *N Engl J Med* 2008;359:2456–67.
91. Cleland JG, Tendera MM, Adamus JJ, et al. The perindopril in elderly people with chronic heart failure (PEP-CHF) study. *Eur Heart J* 2006;27:2338–45.
92. Moss AJ, Hall WJ, Cannom DS, et al. Improved survival with an implanted defibrillator in patients with coronary disease at high risk for ventricular arrhythmia. Multicenter Automatic Defibrillator Implantation Trial Investigators. *N Engl J Med* 1996;335:1933–40, 2013;1–8.
93. Buxton AE, Lee KL, Fisher JD, et al. A randomized study of the prevention of sudden death in patients with coronary artery disease. Multicenter Unsustained Tachycardia Trial Investigators. *N Engl J Med* 1999;341:1882–90.
94. Moss AJ, Zareba W, Hall WJ, et al. Multicenter Automatic Defibrillator Implantation Trial II Investigators. Prophylactic implantation of a defibrillator in patients with myocardial infarction and reduced ejection fraction. *N Engl J Med* 2002;346:877–83.
95. Hohnloser SH, Kuck KH, Dorian P, et al. Prophylactic use of an implantable cardioverter-defibrillator after acute myocardial infarction. *N Engl J Med* 2004;351:2481–8.
96. Bardy GH, Lee KL, Mark DB, et al. Sudden Cardiac Death in Heart Failure Trial (SCD-HeFT) Investigators. Amiodarone or an implantable cardioverter-defibrillator for congestive heart failure. *N Engl J Med* 2005;352:225–37.
97. Investigators TAVID. The Antiarrhythmics Versus Implantable Defibrillators (AVID) Investigators. A comparison of antiarrhythmic-drug therapy with implantable defibrillators in patients resuscitated from near-fatal ventricular arrhythmias. *N Engl J Med* 1997;337:1576–83.
98. Connolly SJ, Gent M, Roberts RS, et al. Canadian implantable defibrillator study (CIDS): a randomized trial of the implantable cardioverter defibrillator against amiodarone. *Circulation* 2000;101:1297–302.
99. Kuck KH, Cappato R, Siebels J, et al. Randomized comparison of antiarrhythmic drug therapy with implantable defibrillators in patients resuscitated from cardiac arrest: the Cardiac Arrest Study Hamburg (CASH). *Circulation* 2000;102:748–54.
100. Epstein AE, DiMarco JP, Ellenbogen KA, et al. ACC/AHA/HRS 2008 guidelines for device-based therapy of cardiac rhythm abnormalities. *J Am Coll Cardiol* 2008;51:e1–62.
101. Cazeau SS, Leclercq CC, Lavergne TT, et al. Effects of multisite biventricular pacing in patients with heart failure and intraventricular conduction delay. *N Engl J Med* 2001;344:873–80.
102. Abraham WT, Fisher WG, Smith AL, et al. MIRACLE Study Group. Multicenter insync randomized clinical evaluation. Cardiac Resynchronization in Chronic Heart Failure. *N Engl J Med* 2002;346:1845–53.
103. Bristow MR, Saxon LA, Boehmer J, et al. Cardiac-resynchronization therapy with or without an implantable defibrillator in advanced chronic heart failure. *N Engl J Med* 2004;350:2140–50. *ACC Current Journal Review* 2004;13:1.
104. Cleland JG, Daubert JC, Erdmann EE, et al. The effect of cardiac resynchronization on morbidity and mortality in heart failure. *N Engl J Med* 2005;352:1539–49.
105. Linde C, Abraham WT, Gold MR, et al. Randomized trial of cardiac resynchronization in mildly

- symptomatic heart failure patients and in asymptomatic patients with left ventricular dysfunction and previous heart failure symptoms. *J Am Coll Cardiol* 2008;52:1834–43.
106. Moss AJ, Hall WJ, Cannom DS, et al. Cardiac-resynchronization therapy for the prevention of heart-failure events. *N Engl J Med* 2009;361:1329–38.
  107. Tang AS, Wells GA, Talajic M, et al. Cardiac-resynchronization therapy for mild-to-moderate heart failure. *N Engl J Med* 2010;363:2385–95.
  108. Hillis LD, Smith PK, Anderson JL, et al. 2011 ACCF/AHA guideline for coronary artery bypass graft surgery: a report of the American College of Cardiology Foundation/American heart association task force on practice guidelines. *Circulation* 2013;111:1–178. <http://dx.doi.org/10.1161/CIR.0b013e31823c074e>.
  109. Caracciolo EA, Davis KB, Sopko GG, et al. Comparison of surgical and medical group survival in patients with left main equivalent coronary artery disease. Long-term CASS experience. *Circulation* 1995;91:2335–44.
  110. Eighteen-year follow-up in the Veterans Affairs Cooperative Study of coronary artery bypass surgery for stable angina. The VA Coronary Artery Bypass Surgery Cooperative Study Group. *Circulation* 1992;86:121–30.
  111. Phillips HR, O'Connor CM, Rogers JJ, et al. Revascularization for heart failure. *Am Heart J* 2007;153:65–73. Audio, Transactions of the IRE Professional Group on 2007;153:65–73.
  112. Velazquez EJ, Lee KL, Deja MA, et al. Coronary-artery bypass surgery in patients with left ventricular dysfunction. *N Engl J Med* 2011;364:1607–16.
  113. Bonow RO, Maurer G, Lee KL, et al. Myocardial viability and survival in ischemic left ventricular dysfunction. *N Engl J Med* 2011;364:1617–25.
  114. Chan KM, Punjabi PP, Flather M, et al, for the RIME Investigators. Coronary artery bypass surgery with or without mitral valve annuloplasty in moderate functional ischemic mitral regurgitation: final results of the randomized ischemic mitral evaluation (RIME) trial. *Circulation* 2012;126:2502–10.
  115. Feldman T, Foster E, Glower DD, et al. Percutaneous repair or surgery for mitral regurgitation. *N Engl J Med* 2011;364:1395–406.
  116. Franzen O, van der Heyden J, Baldus S, et al. MitraClip(R) therapy in patients with end-stage systolic heart failure. *Eur J Heart Fail* 2011;13:569–76.
  117. Jones RH, Velazquez EJ, Michler RE, et al. Coronary bypass surgery with or without surgical ventricular reconstruction. *N Engl J Med* 2009;360:1705–17.
  118. Athanasuleas CL, Buckberg GD, Stanley AW, et al. Surgical ventricular restoration in the treatment of congestive heart failure due to post-infarction ventricular dilation. *J Am Coll Cardiol* 2004;44:1439–45.